
KY/ KYD8

Cylinder Head

2

3

4
6

5

12

13 15

16

9

8

7

17

11

10

1

5

9

8

7

18

19

20

2122

22

23

24

25

27

28

14

REF PART QTY PART REF PART QTY PART
NO. NO. USED DESCRIPTION NO. NO. USED DESCRIPTION

100−3486−01 1 Engine
1 Valve

110−3887 1 Intake
110−3888 1 Exhaust

2 110−3893 1 Gasket,  Cylinder Head
3 110−3890 1 Head, Cylinder (Includes

Guides, Seats and Valve
Guide Rings)

110−3580 2 Rings, Valve Guide
4 Plug, Spark

167−0275 1 60Hz
167−0305 1 50Hz

5 740−1008 2 Washer, Flat (M10)
6 110−3750 2 Bolt, Cylinder Head

(M10 x 1.25 x 66mm)
7 110−3698 2 Washer, Valve Spring
8 110−3701 2 Spring, Valve
9 110−3700 2 Retainer, Valve Spring

10 110−3914 2 Lock, Valve Spring
11 509−0289 1 Seal, Valve Stem
12 110−3750−03 2 Bolt, Flange

(M10 x 1.5 x 115mm)

13 123−1920 1 Valve, Breather
14 Shim, Breather Valve

110−3922−01 1 .010
110−3922−02 1 .020

15 110−3751−00 1 Bolt, Cylinder Head
(M8 x 1.25 x 85mm)

16 110−3751−01 1 Bolt, Cylinder Head
(M8 x 1.25 x 48mm)

17 110−3892 2 Pin, Hollow Dowel
18 110−3743 1 Cover, Valve
19 110−3861 1 Gasket, Valve Cover
20 800−3026 7 Screw, Hex Flange Head

(M6 x 1 x 25mm)
21 123−1917 1 Tube, Breather
22 503−1851 2 Clamp, Hose
23 115−0465 2 Arm, Rocker
24 185−7144 2 Nut, Rocker Arm Adjusting
25 115−0496 2 Nut, Lock Adjusting
26 115−0471 2 Rod, Push
27 115−0472 1 Guide, Push Rod
28 115−0497 2 Stud, Rocker Arm

Redistribution or publication of this document
by any means, is strictly prohibited.


